somionis. FCC RF Test Report

Report No. : FG4N0543G

Peak to Average Ratio

NR SCS Bandwidth Freq . Result Limit .
Band (kHz) (MHz) Arfcn (MHz) Modulation RB (dB) (dB) Verdict
DFT-s-
25 15 20 376500 1882.5 OFDM PI/2 100@0 3.96 13 PASS
BPSK
DFT-s-
25 15 20 376500 1882.5 OFDM 100@0 5.0 13 PASS
QPSK

N25(20M)_DFT-s-OFDM_PI_2-
BPSK_Outer_Full_Mid_CH

KEYSIGHT lnput RF IopulZ 500 Atlen 4008 1Tig Frea R Canler Froq 1 632500000 Gz
RT . COMRGDC  ComCCon #iF Gain Low,  Couns: 1,00 W1 00 Mgt
g Fireq Rel I (S Radio Sid None

Average Power
2
4

00008
Info BW 25.000 MHz

" ¥ Dec 03, 2024
"9 M ? B

N25(20M)_DFT-s-
OFDM_QPSK_Outer_Full_Mid_CH

InpWZ 500 Alen 4048 g FresRun  Center Freq 1882500000 Gz
o CCorr #F Gain:Low  Counts: 1,00 W/1.00 Mpt
Freq Ref. In () Rado Std None

Average Power
2330 dBm

l0.00d8
linfo BW 25,000 MHz
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somon 5. FCC RF Test Report Report No. : FG4N0543G

Occupied Bandwidth

B T e g e Sl
25 15 5 376500 1882.5 C%‘S'S:EM 25@0 4.4672 4.974
25 15 5 376500 1882.5 C%%'RIM 25@0 4.4726 5.129
25 15 5 376500 1882.5 C;'%'RIM 25@0 44714 5.019
25 15 5 376500 1882.5 3;05 oW 25@0 4.4789 5.056
25 15 10 376500 1882.5 C%‘S'S:EM 52@0 9.2872 10.11
25 15 10 376500 1882.5 C%%'Z%M 52@0 9.2836 10.03
25 15 10 376500 1882.5 Cg%';ﬁ:/l'\" 52@0 9.2684 9.854
25 15 10 376500 1882.5 %’éog e 52@0 9.295 10.01
25 15 15 376500 1882.5 C%ggg'\" 79@0 14.112 14.83
25 15 15 376500 1882.5 CE%'ZE,:AM 79@0 14.09 14.99
25 15 15 376500 1882.5 Cg%';ﬁ:/l'\" 79@0 14.084 14.95
25 15 15 376500 1882.5 c;géog AD“'X' 79@0 14.114 14.87
25 15 20 376500 1882.5 C%ggEM 106@0 18.934 20.0
25 15 20 376500 18825  CuQay 106@0 18.902 19.91
25 15 20 376500 18825 o oM 108@0 18.886 19.85
25 15 20 376500 18825 SanoW 106@0 18.908 19.8
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Report No. :

FG4N0543G

N25(5M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH
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xd8

Sweep 4.80 ms (1001 pts)

272d8m
99.00

N25(5M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

KEYSIGHT foput RE InputZ 500
i L

RT o= o Ao

CorCCarr
Freq Ret Int(5)

[Center 1.882500 GHz
#Res BW 51.000 kHz

2Metrics

Occupled Bandvidth
4.4726 MHz

Transmit Freq Erfor
% dB Bandwidth

Dec 03, 2024
5:06:50 PM

Hcd?

N25(5M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aten 40 65

CanteFreq 1 887500000 Gz
Avaltild 100100
Rodo Std None

7Tig Fise Run
Gale OF

e
#F Gain Laow.

Ref Lyl Offset 8,00 dB.
Ref Value 30.00 dBm

#Video BW 150,00 kHz"

Total Power
% of OBW Power
xd8
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QAM_Outer_Full_Mid_CH
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9 ? S
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Total Power
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xd8
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‘Sweep 4.60 ms (1001 pts)

273d8m

Span 10 MHz
‘Sweep 4.80 ms (1001 pts)

237dBm
99.00%
260008

L)
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N25(10M)_CP-

OFDM_QPSK_Outer_Full_Mid_CH

At 4068 Caner Froq 1882500000 Gz
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Rado Sid None

g Froe Run
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Inpul 2503
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> Ngn Ao FreqRek Int(S)
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Scale/Div 10.0 dB
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Sweep 253 ms (1001 pts)
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e
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Ref Lyl Offset 8,00 dB.
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#Video BW 300,00 kHz"

Total Power
% of OBW Power
xd8
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#F Gain Low

Ref Lyl Offset 8.00 dB.
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#Video BW 300,00 kHz"

Total Power

9% of OBW Power
xd8
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‘Sweep 2,53 ms (1001 pts)
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99.00%
260008

L)
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FG4N0543G

N25(15M)_CP-

OFDM_QPSK_Outer_Full_Mid_CH

At 4068 Caner Froq 1882500000 Gz
AvgiHod: 100/100

Rado Sid None

g Froe Run
Gal Of
HF Gai Low

KEVSIGHT ot

Inpul 2503
RT CCon
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1 Graph
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Dec 03, 2
a9l ? S
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Dec 03, 2024
5:09:22PM

Hcd?

CanteFreq 1 887500000 Gz
Avaltild 100100
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#F Gain Laow.
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Total Power
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N25(20M)_CP-
OFDM_QPSK_Outer_Full_Mid

Carlor Freqy 1 682500000 Gz
AvgiHod: 100/100
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somon 5. FCC RF Test Report Report No. : FG4N0543G

Conducted Spurious Emissions

NR SCS Bandwidth Freq . .
Band (kHz2) (MHz2) Arfcn (MHz) Modulation RB Result Verdict
DFT-s-OF DM
25 15 5 370500 1852.5 il 1@0 see graph
25 15 5 370500 18525 ~ DFT-S-OFDM 1@0 seegraph  PASS
BPSK
DFT-s-OF DM
25 15 5 370500 1852.5 e 1@0 see graph
25 15 5 370500 18525  DFT-sOFDM 1@0 seegraph  PASS
QPSK
DFT-s-OFDM
25 15 5 376500 1882.5 BPSK 1@0 see graph -
25 15 5 376500 18825 ~ DFT-sS-OFDM 1@0 seegraph  PASS
BPSK
DFT-s-OF DM
25 15 5 376500 1882.5 QPSK 1@0 see graph -
25 15 5 376500 18825 ~ DFT-S-OFDM 1@0 seegraph  PASS
QPsK
DFT-s-OF DM
25 15 5 382500 1912.5 sl 1@0 see graph
25 15 5 382500 19125 ~ DFT-S-OFDM 1@0 seegraph  PASS
BPSK
DFT-s-OFDM
25 15 5 382500 1912.5 e 1@0 see graph
25 15 5 382500 19125  DFT-sOFDM 1@0 seegraph  PASS
QPSK
DFT-s-OFDM
25 15 10 371000 1855.0 s 1@0 see graph
25 15 10 371000 1855.0 ~ DFT-SOFDM 1@0 seegraph  PASS
BPSK
DFT-s-OF DM
25 15 10 371000 1855.0 QPSK 1@0 see graph -
25 15 10 371000 18550  DFT-S-OFDM 1@0 seegraph  PASS
QPSK
DFT-s-OFDM
25 15 10 376500 1882.5 o 1@0 see graph
25 15 10 376500 18825 O s OFPM 1@0 seegraph  PASS
DFT-s-OF DM
25 15 10 376500 1882.5 el 1@0 see graph
25 15 10 376500 18825  DFT-s-OFDM 1@0 seegraph  PASS
QPSK
DFT-s-OFDM
25 15 10 382000 1910.0 o 1@0 see graph
Sporton International Inc. (Kunshan) Page Number 1 A3-11 of 24
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somon 5. FCC RF Test Report Report No. : FG4N0543G

25 15 10 382000 19100 ~ DFTSOFDM 1@0 seegraph  PASS
DFT-s-OFDM
25 15 10 382000 1910.0 sl 1@0 see graph
25 15 10 382000 19100  DFT-sOFDM 1@0 seegraph  PASS
QPSK
DFT-s-OFDM
25 15 20 372000 1860.0 8 1@0 see graph
25 15 20 372000 1860.0 DFTE;TD-;(F DM 1@0 seegraph  PASS
DFT-s-OFDM
25 15 20 372000 1860.0 e 1@0 see graph
25 15 20 372000 18600 ~ DFT-S-OFDM 1@0 seegraph  PASS
QPSK
DFT-s-OFDM
25 15 20 376500 1882.5 s 1@0 see graph
25 15 20 376500 18825 O o OFPM 1@0 seegraph  PASS
DFT-s-OFDM
25 15 20 376500 1882.5 s 1@0 see graph
25 15 20 376500 18825 ~ DFT-S-OFDM 1@0 seegraph  PASS
QPSK
DFT-s-OFDM
25 15 20 381000 1905.0 e 1@0 see graph
25 15 20 381000 1905.0 DFTéf;g}f DM 1@0 seegraph  PASS
DFT-s-OFDM
25 15 20 381000 1905.0 o 1@0 see graph
25 15 20 381000 19050  DFT-S-OFDM 1@0 seegraph  PASS
QPSK
Sporton International Inc. (Kunshan) Page Number 1 A3-12 of 24
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N25(5M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left Low CH
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N25(5M)_DFT-s-
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e o et ||
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//M
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N25(5M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left High_CH

N e e g

N25(10M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_Low CH

/’/W‘W

N25(5M)_DFT-s-

OFDM_QPSK_Edge 1RB_Left High_CH

P P NS )

N25(10M)_DFT-s-

OFDM_QPSK_Edge 1RB_Left Low CH

’—"‘/M
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N25(10M)_DFT-s- N25(10M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left Mid_ CH  OFDM_QPSK_Edge 1RB_Left Mid_CH

N25(10M)_DFT-s- N25(10M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left High CH OFDM_QPSK_Edge 1RB_Left High CH

B S . - e e
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N25(20M)_DFT-s- N25(20M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left Low_CH OFDM_QPSK_Edge 1RB_Left Low_CH

N25(20M)_DFT-s- N25(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left Mid CH ~ OFDM_QPSK_Edge 1RB_Left_Mid_CH
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N25(20M)_DFT-s- N25(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left High CH OFDM_QPSK_Edge_ 1RB_Left High_CH

A S es—————— || FL_,——//W/\
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Conducted Band Edge

NR SCS Bandwidth Freq . .
Band (kHz) (MHz2) Arfcn (MHz) Modulation RB Result Verdict

25 15 5 370500 18525 ~ DFT-S-OFDM 1@0 seegraph  PASS
BPSK

25 15 5 370500 18525 ~ DFT-sOFDM 1@0 seegraph  PASS
QPSK

25 15 5 370500 18525 ~ DOr oo OFDM 25@0  seegraph  PASS

25 15 5 370500 18525  DFT-sOFDM 25@0  seegraph  PASS
QPSK

25 15 5 382500 19125 ~ DF-OFDM 1@24  seegraph  PASS

25 15 5 382500 19125  DFT-sOFDM 1@24  seegraph  PASS
QPSK

25 15 5 382500 19125 DFISOFPM 25@0  seegraph  PASS

25 15 5 382500 19125  DFT-sOFDM 25@0  seegraph  PASS
QPSK

25 15 10 371000 18550 O oo OFPM 1@0 seegraph  PASS

25 15 10 371000 1855.0 ~ DFT-SOFDM 1@0 seegraph  PASS
QPSK

25 15 10 371000 18550  Or oo OFOM 50@0  seegraph  PASS

25 15 10 371000 1855.0 ~ DFT-sOFDM 50@0  seegraph  PASS
QPSK

25 15 10 382000 19100  DFSOFOM 1@51  seegraph  PASS

25 15 10 382000 19100  DFT-S-OFDM 1@51 seegraph  PASS
QPSK

25 15 10 382000 19100  DFSOFDM 50@0  seegraph  PASS

25 15 10 382000 19100  DFT-S-OFDM 50@0  seegraph  PASS
QPSK

25 15 20 372000 18600  DOr S OFPM 1@0 seegraph  PASS

25 15 20 372000 18600 ~ DFT-S-OFDM 1@0 seegraph  PASS
QPSK

25 15 20 372000 18600 DT SOFPM 100@0  seegraph  PAsS

25 15 20 372000 1860.0 DFTéSF;gE DM 400@0  seegraph  PASS

25 15 20 381000 10050  OFISOFPM 4@105  seegraph  PAsS

25 15 20 381000 1905.0 DFTéSF;gE DM 1@105  seegraph  PASS

25 15 20 381000 10050  OFSOFPM o 100@0  seegraph  PAsS

25 15 20 381000 1905.0 DFTéSF;gE DM 100@0  seegraph  PASS
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N25(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

KEYSIGHT input R Ipul ZS0G Alen 4068 g FroaRin  CanlerFre 22005000000 GFz
X Corr CCorr Gale Off AvgiHold 100/100
Freq Ret. Int (S) IF Gan Low ‘Radio Std None
Ref Lvl Offset 8,00 dB
Ref Value 30.00 dBm

Measure Trace:
Trace Type
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18550GHz 1

Dec 03,
a9 ? 59110 Pl

KEYSIGHT rout RE

3AlRange Graph
ScalelDiv 10.0 d8

KEYSIGHT foput RF
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47 Range Teble
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CorCCarr
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Software Version: 23.06.1602

FR1 N26(ANT1)

Transmitter Conducted Output Power and ERP, (Gt - Lc)=-3.5dB

NR Band SCS BandWidth Arfcn Freq(MHz) Modulation RB g)“";‘;‘(‘jéerﬂ) ERP(dBm) ERP(W)
26 15 5 165300  826.5 DFT-s-OFDM QPSK  12@6 23.61 17.96 0.0625
26 15 5 165300  826.5 DFT-s-OFDM QPSK  1@1 23.68 18.03 0.0635
26 15 5 165300  826.5 DFT-s-OFDM QPSK  1@23 23.9 18.25 0.0668
26 15 5 165300 8265  DFT-s-OFDM 16 QAM  12@6 22.63 16.98 0.0499
26 15 5 165300 8265  DFT-s-OFDM 16 QAM  1@1 22.86 17.21 0.0526
26 15 5 165300 8265  DFT-s-OFDM 16 QAM  1@23 22.86 17.21 0.0526
26 15 5 167300  836.5 DFT-s-OFDM QPSK  12@6 23.72 18.07 0.0641
26 15 5 167300  836.5 DFT-s-OFDM QPSK  1@1 23.88 18.23 0.0665
26 15 5 167300  836.5 DFT-s-OFDM QPSK  1@23 23.84 18.19 0.0659
26 15 5 167300 8365  DFT-s-OFDM 16 QAM  12@6 22.65 17 0.0501
26 15 5 167300 8365  DFT-s-OFDM 16 QAM  1@1 22.83 17.18 0.0522
26 15 5 167300 8365  DFT-s-OFDM 16 QAM  1@23 22.73 17.08 0.0511
26 15 5 169300  846.5 DFT-s-OFDM QPSK  12@6 235 17.85 0.0610
26 15 5 169300  846.5 DFT-s-OFDMQPSK  1@1 23.58 17.93 0.0621
26 15 5 169300  846.5 DFT-s-OFDM QPSK  1@23 23.65 18 0.0631
26 15 5 169300 8465  DFT-s-OFDM 16 QAM  12@6 22.38 16.73 0.0471
26 15 5 169300 8465  DFT-s-OFDM 16 QAM  1@1 22.66 17.01 0.0502
26 15 5 169300 8465  DFT-s-OFDM 16 QAM  1@23 22.63 16.98 0.0499
26 15 10 165800 829 DFT-s-OFDM QPSK  25@12  23.76 18.11 0.0647
26 15 10 165800 829 DFT-s-OFDM QPSK  1@1 23.85 18.2 0.0661
26 15 10 165800 829 DFT-s-OFDM QPSK  1@50 23.81 18.16 0.0655
26 15 10 165800 829 DFT-s-OFDM 16 QAM  25@12  22.77 17.12 0.0515
26 15 10 165800 829 DFT-s-OFDM 16 QAM  1@1 22.82 17.17 0.0521
26 15 10 165800 829 DFT-s-OFDM 16 QAM ~ 1@50 22.8 17.15 0.0519
26 15 10 167300  836.5 DFT-s-OFDM QPSK ~ 25@12 2373 18.08 0.0643
26 15 10 167300  836.5 DFT-s-OFDM QPSK  1@1 23.81 18.16 0.0655
26 15 10 167300  836.5 DFT-s-OFDM QPSK  1@50 23.74 18.09 0.0644
26 15 10 167300 8365  DFT-s-OFDM 16 QAM 25@12 2273 17.08 0.0511
26 15 10 167300 8365  DFT-s-OFDM 16 QAM  1@1 22.85 17.2 0.0525
26 15 10 167300 8365  DFT-s-OFDM 16 QAM  1@50 22.82 17.17 0.0521
26 15 10 168800 844 DFT-s-OFDM QPSK ~ 25@12  23.57 17.92 0.0619
26 15 10 168800 844 DFT-s-OFDMQPSK  1@1 23.75 18.1 0.0646
26 15 10 168800 844 DFT-s-OFDM QPSK  1@50 23.69 18.04 0.0637
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Conducted

NR Band SCS BandWidth Arfcn Freq(MHz) Modulation RB Power(dBm) ERP(dBm) ERP(W)
26 15 10 168800 844 DFT-s-OFDM 16 QAM  25@12 22.57 16.92 0.0492
26 15 10 168800 844 DFT-s-OFDM 16 QAM 1@1 22.69 17.04 0.0506
26 15 10 168800 844 DFT-s-OFDM 16 QAM  1@50 22.6 16.95 0.0495
26 15 15 166300 831.5 DFT-s-OFDM QPSK  36@18 23.79 18.14 0.0652
26 15 15 166300 831.5 DFT-s-OFDM QPSK 1@1 23.89 18.24 0.0667
26 15 15 166300 831.5 DFT-s-OFDM QPSK 1@77 23.69 18.04 0.0637
26 15 15 166300 831.5 DFT-s-OFDM 16 QAM  36@18 22.85 17.2 0.0525
26 15 15 166300 831.5 DFT-s-OFDM 16 QAM 1@1 22.87 17.22 0.0527
26 15 15 166300 831.5 DFT-s-OFDM 16 QAM  1@77 22.79 17.14 0.0518
26 15 15 167300 836.5 DFT-s-OFDM QPSK  36@18 23.8 18.15 0.0653
26 15 15 167300 836.5 DFT-s-OFDM QPSK 1@1 23.94 18.29 0.0675
26 15 15 167300 836.5 DFT-s-OFDM QPSK 1@77 23.76 18.11 0.0647
26 15 15 167300 836.5 DFT-s-OFDM 16 QAM  36@18 22.8 17.15 0.0519
26 15 15 167300 836.5 DFT-s-OFDM 16 QAM 1@1 22.93 17.28 0.0535
26 15 15 167300 836.5 DFT-s-OFDM 16 QAM  1@77 22.72 17.07 0.0509
26 15 15 168300 841.5 DFT-s-OFDM QPSK  36@18 23.63 17.98 0.0628
26 15 15 168300 841.5 DFT-s-OFDM QPSK 1@1 23.81 18.16 0.0655
26 15 15 168300 841.5 DFT-s-OFDM QPSK 1@77 23.62 17.97 0.0627
26 15 15 168300 841.5 DFT-s-OFDM 16 QAM  36@18 22.69 17.04 0.0506
26 15 15 168300 841.5 DFT-s-OFDM 16 QAM 1@1 22.79 17.14 0.0518
26 15 15 168300 841.5 DFT-s-OFDM 16 QAM  1@77 22.56 16.91 0.0491
26 15 20 166800 834 DFT-s-OFDM PI/2 BPSK 50@25 24.12 18.47 0.0703
26 15 20 166800 834 DFT-s-OFDM P12 BPSK 1@1 24.05 18.4 0.0692
26 15 20 166800 834 DFT-s-OFDM PI/2 BPSK 1@104 23.98 18.33 0.0681
26 15 20 166800 834 DFT-s-OFDM QPSK  50@25 24.19 18.54 0.0714
26 15 20 166800 834 DFT-s-OFDM QPSK 1@1 24.37 18.72 0.0745
26 15 20 166800 834 DFT-s-OFDM QPSK 1@104 24.03 18.38 0.0689
26 15 20 166800 834 DFT-s-OFDM 16 QAM  50@25 23.14 17.49 0.0561
26 15 20 166800 834 DFT-s-OFDM 16 QAM 1@1 23.28 17.63 0.0579
26 15 20 166800 834 DFT-s-OFDM 16 QAM  1@104 23.2 17.55 0.0569
26 15 20 166800 834 DFT-s-OFDM 64 QAM  50@25 21.65 16 0.0398
26 15 20 166800 834 DFT-s-OFDM 64 QAM 1@1 21.82 16.17 0.0414
26 15 20 166800 834 DFT-s-OFDM 64 QAM  1@104 21.77 16.12 0.0409
26 15 20 166800 834 DFT-s-OFDM 256 QAM  50@25 19.61 13.96 0.0249
26 15 20 166800 834 DFT-s-OFDM 256 QAM  1@1 19.49 13.84 0.0242
26 15 20 166800 834 DFT-s-OFDM 256 QAM  1@104 19.43 13.78 0.0239
26 15 20 166800 834 CP-OFDM QPSK 53@26 22.65 17 0.0501
26 15 20 166800 834 CP-OFDM QPSK 1@1 22.71 17.06 0.0508
26 15 20 166800 834 CP-OFDM QPSK 1@104 22.63 16.98 0.0499
26 15 20 167300 836.5 DFT-s-OFDM PI/2 BPSK 50@25 24.18 18.53 0.0713
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Conducted

NR Band SCS BandWidth Arfcn Freq(MHz) Modulation RB Power(dBm) ERP(dBm) ERP(W)
26 15 20 167300 836.5 DFT-s-OFDM PI/2 BPSK  1@1 24.04 18.39 0.0690
26 15 20 167300 836.5 DFT-s-OFDM P1/2 BPSK 1@104 23.97 18.32 0.0679
26 15 20 167300 836.5 DFT-s-OFDM QPSK  50@25 24.26 18.61 0.0726
26 15 20 167300 836.5 DFT-s-OFDM QPSK 1@1 24.3 18.65 0.0733
26 15 20 167300 836.5 DFT-s-OFDM QPSK 1@104 24.19 18.54 0.0714
26 15 20 167300 836.5 DFT-s-OFDM 16 QAM  50@25 23.23 17.58 0.0573
26 15 20 167300 836.5 DFT-s-OFDM 16 QAM 1@1 232 17.55 0.0569
26 15 20 167300 836.5 DFT-s-OFDM 16 QAM  1@104 23.14 17.49 0.0561
26 15 20 167300 836.5 DFT-s-OFDM 64 QAM  50@25 21.77 16.12 0.0409
26 15 20 167300 836.5 DFT-s-OFDM 64 QAM 1@1 21.76 16.11 0.0408
26 15 20 167300 836.5 DFT-s-OFDM 64 QAM  1@104 21.62 15.97 0.0395
26 15 20 167300 836.5 DFT-s-OFDM 256 QAM  50@25 19.63 13.98 0.0250
26 15 20 167300 836.5 DFT-s-OFDM 256 QAM  1@1 19.44 13.79 0.0239
26 15 20 167300 836.5 DFT-s-OFDM 256 QAM  1@104 19.43 13.78 0.0239
26 15 20 167300 836.5 CP-OFDM QPSK 53@26 22.74 17.09 0.0512
26 15 20 167300 836.5 CP-OFDM QPSK 1@1 22.73 17.08 0.0511
26 15 20 167300 836.5 CP-OFDM QPSK 1@104 22.56 16.91 0.0491
26 15 20 167800 839 DFT-s-OFDM P1/2 BPSK 50@25 24.15 18.5 0.0708
26 15 20 167800 839 DFT-s-OFDM P12 BPSK 1@1 241 18.45 0.0700
26 15 20 167800 839 DFT-s-OFDM PI/2 BPSK 1@104 23.97 18.32 0.0679
26 15 20 167800 839 DFT-s-OFDM QPSK  50@25 24.21 18.56 0.0718
26 15 20 167800 839 DFT-s-OFDM QPSK 1@1 24.28 18.63 0.0729
26 15 20 167800 839 DFT-s-OFDM QPSK 1@104 23.61 17.96 0.0625
26 15 20 167800 839 DFT-s-OFDM 16 QAM  50@25 23.13 17.48 0.0560
26 15 20 167800 839 DFT-s-OFDM 16 QAM 1@1 23.28 17.63 0.0579
26 15 20 167800 839 DFT-s-OFDM 16 QAM  1@104 22.87 17.22 0.0527
26 15 20 167800 839 DFT-s-OFDM 64 QAM  50@25 21.67 16.02 0.0400
26 15 20 167800 839 DFT-s-OFDM 64 QAM 1@1 21.74 16.09 0.0406
26 15 20 167800 839 DFT-s-OFDM 64 QAM  1@104 215 15.85 0.0385
26 15 20 167800 839 DFT-s-OFDM 256 QAM  50@25 19.6 13.95 0.0248
26 15 20 167800 839 DFT-s-OFDM 256 QAM  1@1 19.5 13.85 0.0243
26 15 20 167800 839 DFT-s-OFDM 256 QAM  1@104 19.34 13.69 0.0234
26 15 20 167800 839 CP-OFDM QPSK 53@26 22.64 16.99 0.0500
26 15 20 167800 839 CP-OFDM QPSK 1@1 22.75 171 0.0513
26 15 20 167800 839 CP-OFDM QPSK 1@104 22.36 16.71 0.0469
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Frequency Stability
B:': d (iﬁf) Ba(nw? :zi;‘th Arfcn (:I:‘I?Ig) Modulation RB D((e;::rﬂ;)n Verdict Environment

26 15 20 167300 8365 DFT&;g}EDM 100@0 00000  PASS NV

26 15 20 167300 8365 DFT&??EDM 100@0 00103  PASS LV

26 15 20 167300 8365 DFT&??EDM 100@0  0.0001 PASS HV

26 15 20 167300 8365 DFTC';;SEDM 100@0  0.0014  PASS -30°C

26 15 20 167300 8365 DFTC'QSF;S;DM 100@0  0.0067  PASS -20°C

26 15 20 167300 8365 DFT;P'SEDM 100@0  0.0077  PASS 10°C

26 15 20 167300 8365 O SOFPM 100@0 00071 pass 0°C

26 15 20 167300 8365 DT SOFPM 100@0 00085 paAss 10°C

26 15 20 167300 8365 DI SOFPM 100@0 00000  PAss 20°C

26 15 20 167300 8365 O oOfPM  100@0 00037 PASS 30°C

26 15 20 167300 8365 D OfPM 100@0 00073 PASS 40°C

26 15 20 167300 8365 DT SOFPM 100@0 00035 PAss 50°C
Sporton International Inc. (Kunshan) Page Number 1 Ad-4 of 24
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swanonss. FCC RF Test Report Report No. : FG4N0543G

Peak to Average Ratio

NR SCS Bandwidth Freq . Result Limit .
Band (kHz) (MI‘-'Isz) Arfcn (MHz) Modulation RB (dBu) (;B') Verdict
DFT-s-
26 15 20 167300 836.5 OFDM PI/2 100@0 4.08 13 PASS
BPSK
DFT-s-
26 15 20 167300 836.5 OFDM 100@0 5.04 13 PASS
QPSK
N26(20M)_DFT-s-OFDM_PI_2- N26(20M)_DFT-s-
BPSK_Outer_Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH

InpulZ'500) Atlen 4048 Tiig! Fiea Run Canlar Freg 836500000 MHz KEYSIGHT [nput RF. InputZ 500 Atlen 40dB g Free RunCenle Freq 836.500000 MHz
ConGCont #IF Gain Low,  Coun. 1,00 M1 00 Mgt C ConClor #F Gain Lo Counis 100 W/100 Mpt
Fieq e 0t () Radio Sid None FreqRet nt (5)

v

18508
34308
40808
43808
45408
45908

45908

2927d8m

0008
info BW 25.000 MHz

ol | Dec 04, 2024/
a9 | ] ? 12:17:40AM | 5=

Sporton International Inc. (Kunshan) Page Number 1 A4-5of 24
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somon 5. FCC RF Test Report Report No. : FG4N0543G

Occupied Bandwidth

B T e g e Sl
26 15 5 167300 836.5 C%‘S'S:EM 25@0 4.4669 5.056
26 15 5 167300 836.5 C%%'RIM 25@0 45014 5.086
26 15 5 167300 836.5 C;'%'RIM 25@0 4.4656 4.975
26 15 5 167300 836.5 3;05 oW 25@0 4.483 5.065
26 15 10 167300 836.5 C%‘S'S:EM 52@0 9.2726 10.01
26 15 10 167300 836.5 C%%'Z%M 52@0 9.2913 9.936
26 15 10 167300 836.5 Cg%';ﬁ:/l'\" 52@0 9.2691 9.909
26 15 10 167300 836.5 %’éog e 52@0 9.2775 100
26 15 15 167300 836.5 C%ggg'\" 79@0 14.101 14.89
26 15 15 167300 836.5 CE%'ZE,:AM 79@0 14.076 14.91
26 15 15 167300 836.5 Cg%';ﬁ:/l'\" 79@0 14.086 14.7
26 15 15 167300 836.5 %Eéog oW 79@0 14.075 14.84
26 15 20 167300 836.5 C%ggEM 106@0 18.904 19.75
26 15 20 167300 8365 O 108@0 18.899 19.88
26 15 20 167300 8365 L 106@0 18.941 19.68
26 15 20 167300 8365  Seawow 106@0 18.926 19.85
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SPORTON LAB. FCC RF

Test Report

Report No. :

FG4N0543G

N26(5M)_CP-

OFDM_QPSK_Outer_Full_Mid_CH

KEYSIGHT lnput &% Inpul 2503
Couptng D¢ CCan

Freq Ret ot (5]

1raph
Scale/Div 10.0 d8.

Center 836,500 MHz
#Res BW 51.000 kHz

2Mefrics

Ocaipied Bandwidih
4,466

Transmit Freq Error
XdB Bandwidth

Dec 04, 2024
12:18:44 AM

f@90M?

N26(5M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

KEYSIGHT Input R

RT ope Cousing

InpuiZ 500
0 G
Augn Ao

ConCCon
Freq Ret Int(S)

1 Graph
ScalelDiv 10.0 d8

(Center 836,500 MHz

Occupied Bandwidth
4

Transmit Freq Ertor
XdB Bandwidh

Atien 4068 g FreaRin  Canlr Frog 836 500000 Mz
Gal Of AvgiHod: 100/100

HFGan Loy Rado

Ref Ll Offset 7.50 dB.
Ref Value 30.00 dBm

#Video BW 150.00 kHz'

Total Power

9318 kHz % of OBW Power
xd8

5,05 MHz

Atlon 4008 Trig.Fioa Run el Froq 636 500000 Mz
Gale Of AvglHold: 1001100

#IF Gain'Low  Radio Std Noe.

Ref Ll Offset 7.50 dB.
Ref Value 30.00 dBm

#Video BW 150.00 kHz'

Total Power

-9.301 kHz % of OBW Power
xd8

4975 MHz

Dec 04, 2024
90 ? TareosAn O

Sweep 4.80 ms (1001 pts)

Span 10 MHz
Sweep 4.80 ms (1001 pts)

N26(5M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

KEYSIGHT foput Ri IpulZ 500 Alen 408
i L

R o

CorCCarr
Freq Ret Int(5)

Center 836,500 MHz
#Res BW 51.000 kHz

2Metrics

Occupled Bandvidth
4.5014 MHz

Transmit Freq Erfor
% dB Bandwidth

Dec 04, 2024/
1218.56AM |

Hcd?

CanteFreq 835 500000 MHz
Avgltild 100100
Rodo Std None

7Tig Fise Run
Gale OF

e
#F Gain Laow.

Ref Ll Offset 7.50 dB.
Ref Value 30.00 dBm

#Video BW 150,00 kHz"

Total Power
% of OBW Power
xd8

N26(5M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

InputZ 50 0 Atten. 40 4B
Couglng DG ComCCorr
FreqRef. Int (S)

> ign Ao

[Center 836,500 MHz
#Res BW 51.000 kHz

Occiipled Bandwidth
448

Transiit Freq Ertor
XdB Bandwidh

Dec 04, 2024
12:1922AM |5

90 d?

Canta Fioq 835 500000 Mz
Avgltiod 100100
Rado Std None

i Fiva Rurl
Gate Of

#F Gain Low

Ref Lyl Offset 7,50 dB.
Ref Value 30.00 dB;

#Video BW 150,00 kHz'"

Total Power

9% of OBW Power
xd8

Span 10 MHz
‘Sweep 4.60 ms (1001 pts)

280d8m

Span 10 MHz
‘Sweep 4.80 ms (1001 pts)

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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somionis. FCC RF Test Report

Report No. : FG4N0543G

N26(10M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

At 4068

KEYSIGHT lnput &% Inpul 2503
Couptng D¢ CCan

Freq Ret ot (5]

1raph
Scale/Div 10.0 d8.

(Center 836,50 MHz
#Res BW 100.00 kHz

2Mefrics

Ocaipied Bandwidih
9.2726 MHz

Transmit Freq Error
XdB Bandwidth

Dec 04, 2024
1220:17AM

f@90M?

g FroaRun  Canler Froq 836 500000 MHz
Gal Of AvgiHod: 100/100
HFGan Loy Rado

Ref Ll Offset 7.50 dB.
Ref Value 30.00 dBm

#Video BW 300.00 kHz'

Total Power
% of OBW Power
xd8

N26(10M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

KEYSIGHT lnput RE Aten 406

RT ope Cousing

InpuiZ 500
0 G
Augn Ao

ConCCon
Freq Ret Int(S)

1 Graph
ScalelDiv 10.0 d8

(Center 83650 MHz

Occupied Bandwidth

92691 MHz
4628 kHz
9.909 MHz

Transmit Freq Ertor
XdB Bandwidh

Dec 04, 2
9l ? B

Tiig Fioa Run  Canlar Frog 636 500000 MHz
Gale Of AvglHold: 1001100
#IF Gain'Low  Radio Std Noe.

Ref Ll Offset 7.50 dB.
Ref Value 30.00 d

#Video BW 300.00 kHz'

Total Power
% of OBW Power
xd8

Sweep 2.53 ms (1001 pts)

284 dBm

Span 20 MHz
Sweep 253 ms (1001 pts)

28.1dBm

N26(10M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

KEYSIGHT lnput f“” :
RT o> i Ao

[Center 836.50 MHz
#Res BW 100.00 kHz

2Melrcs
Occupled Bandvidth
9.291:

Transmit Freq Erfor
% dB Bandwidth

Hcd?

12:20:2

InputZ 500

CorCCarr
Freq Ret Int(5)

AN

Aten 40 65

4492 kHz
9.936 MHz

Dec 04, 2024
M |5

CanteFreq 835 500000 MHz
Avgltild 100100
Rodo Std None

7Tig Fise Run
Gale OF

e
#F Gain Laow.

Ref Ll Offset 7.50 dB.
Ref Value 30.00 dBm

#Video BW 300,00 kHz"

Total Power
% of OBW Power
xd8

Span 20 MHz
‘Sweep 253 ms (1001 pts)

N26(10M)_CP-OFDM_256

QAM_Outer Full_Mid_CH

InputZ 50
Gorr

Couging ¢ 7 CCort
Freq Ref. I

> ign Ao

Center 836.50 MHz
#Res BW 10000 kHz

Occiipled Bandwidth
92175

Transiit Freq Ertor
XdB Bandwidh

2l kRt

[

nt(S)

MHz

At 40 dB

2024
AM |

Canta Fioq 835 500000 Mz
Avgltiod 100100
Rado Std None

i Fiva Rurl
Gate Of

#F Gain Low

Ref Lyl Offset 7,50 dB.
Ref Value 30.00 dB;

#Video BW 300,00 kHz"

Total Power

9% of OBW Power
xd8

Span 20 MHz
‘Sweep 2,53 ms (1001 pts)

249Bm
99.00%
260008

L)

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
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somionis. FCC RF Test Report

Report No. : FG4N0543G

KEYSIGHT lnput &% Inpul 2503
Couptng D¢ CCan

Freq Ret ot (5]

1raph
Scale/Div 10.0 d8.

(Center 836,50 MHz
#Res BW 150.00 kHz

2Mefrics

Ocaipied Bandwidih
14.101 MHz

Transmit Freq Error
XdB Bandwidth

Dec 04, 2024
1221:55AM

f@90M?

N26(15M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

At 4068

2754 kHz

14.89 MHz

g FroaRun  Canler Froq 836 500000 MHz
Gal Of AvgiHod: 100/100
HFGan Loy Rado

Ref Ll Offset 7.50 dB.
Ref Value 30.00 dBm

#Video BW 470.00 kHz'

Total Power
% of OBW Power
xd8

N26(15M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

KEYSIGHT Input R

Couplng 0
RT o iniho

InpuiZ 500
CorrCort
FreqRet Int(S)

1 Graph
ScalelDiv 10.0 d8

(Center 83650 MHz

Ocipied Bandwidth
14.086 MHz

Transmit Freq Ertor

XdB Bandwidh

Atlen 40665

1470 MHz

Dec 04, 2024
90 ? Tz O

Tiig Fioa Run  Canlar Frog 636 500000 MHz
Gale Of AvglHold: 1001100
#IF Gain'Low  Radio Std Noe.

Ref Ll Offset 7.50 dB.
Ref Value 30.00 d

#Video BW 470.00 kHz'

Total Power
% of OBW Power
xd8

Sweep 1.67 ms (1001 pts)

286d8m

Span 30 MHz
Sweep 1.67 ms (1001 pts)

282dBm

N26(15M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

KEYSIGHT lnput f“” :
RT o> i Ao

[Center 836.50 MHz
#Res BW 150.00 kHz

2Metrics

InputZ 500

CorCCarr
Freq Ret Int(5)

Occupled Bandvidth
14076

Transmit Freq Erfor

X dB Bandwidth

Hcd?

Dec 04, 2024/
122209AM %

Aten 40 65

CanteFreq 835 500000 MHz
Avgltild 100100
Rodo Std None

7Tig Fise Run
Gale OF

e
#F Gain Laow.

Ref Ll Offset 7.50 dB.
Ref Value 30.00 dBm

#Video BW 470,00 kHz'"

Total Power
% of OBW Power
xd8

Span 30 MHz
‘Sweep 1.67 ms (1001 pts)

N26(15M)_CP-OFDM_256

QAM_Outer Full_Mid_CH

Coliping 0C

> ign Ao

Center 836.50 MHz
#Res BW 150.00 kHz

InputZ 500
Gorr

o CCorr
FreqRef.Int ()

Occiipled Bandwidth

14.075 MHz

Transiit Freq Ertor

X dB Bandwidth

90 d?

Dec 04,2024

At 40 dB

12223980 |5

Canta Fioq 835 500000 Mz
Avgltiod 100100
Rado Std None

i Fiva Rurl
Gate Of

#F Gain Low

Ref Lyl Offset 7,50 dB.
Ref Value 30.00 dB;

#Video BW 470,00 kHz'

Total Power

9% of OBW Power
xd8

Span 30 MHz
‘Sweep 167 ms (1001 pts)

dBm

99.00%
260008

L)

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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somionis. FCC RF Test Report

Report No. : FG4N0543G

KEVSIGHT ot

Inpul 2503
CCon
Freq Ret ot (5]

1raph
Scale/Div 10.0 d8.

(Center 836,50 MHz
#Res BW 200.00 kHz

2Mefrics

Ocaipied Bandwidih
18.904 MHz

Transmit Freq Error
XdB Bandwidth

1 Dec 04, 2024
@95 ? 122336 AM

N26(20M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

At 4068

18649 kHz
19.75 MHz

g Froe Run

Carlr Frecy 836 500000 MHz

Gal Of AvgiHod: 100/100
HFGan Loy Rado St None

Ref Ll Offset 7.50 dB.
Ref Value 30.00 dBm

#Video BW 620.00 kHz'

Sweep 1.27 ms (1001 pts)

Total Power 287 dBm

% of OBW Power 99.00
xd8

N26(20M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

KEYSIGHT Input R

RT ope Cousing

InpuiZ 500
0 G
Augn Ao

ConCCon
Freq Ret Int(S)

1 Graph
ScalelDiv 10.0 d8

(Center 836,50 MHz

Occupled Bandwidth
18.941 MHz

Transmit Freq Ertor
XdB Bandwidh

Dec 04, 2024
90 ? TaatorAn

Atlen 40665

1523 kHz

9,68 MHz

Tiig:Figa R

Cerie Froq 836 500000 MHz

Gale Of AvglHold: 1001100

#IF Gain'Low

Ref Ll Offset 7.50 dB.
Ref Value 30.00 dBm

#Video BW 620.00 kHz'

Radio Sid None

Span 40 MHz
Sweep 1.27 ms (1001 pts)

Total Power
% of OBW Power
xd8

283dBm

N26(20M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

KEYSIGHT foput Ri InputZ 500
i L

RT

i o CCor
> g Ao Freq Ret Int (5]

[Center 836.50 MHz
#Res BW 200.00 kHz

2Melrcs
Occupled Bandvidth
1886

Transmit Freq Erfor
% dB Bandwidth

Aten 40 65

[ Dec 4, 2024
90 d ? 122351AM | 3=

CanteFreq 835 500000 MHz
Avgltild 100100
Rodo Std None

7Tig Fise Run
Gale OF

e
#F Gain Laow.

Ref Ll Offset 7.50 dB.
Ref Value 30.00 dBm

#Video BW 620,00 kHz"

Total Power
% of OBW Power
xd8

Span 40 MHz
‘Sweep 1.27 ms (1001 pts)

28.6d8m

N26(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

InputZ 500
Colgirg G Corr

CCor
> WgnAdo FreaRel in(S)

[Center 836,50 MHz
£Res BW 20000 kHz

Occiipled Bandwidth
1

Transiit Freq Ertor
XdB Bandwidh

At 40 dB

9l ? EENE

Canta Fioq 835 500000 Mz
Avgltiod 100100
Rado Std None

i Fiva Rurl
Gate Of

#F Gain Low

Ref Lyl Offset 7,50 dB.
Ref Value 30.00 dB;

#Video BW 620,00 kHz'

Total Power

9% of OBW Power
xd8

Span 40 MHz
‘Sweep 1.27 ms (1001 pts)

dBm

99.00%
260008

L)
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somon 5. FCC RF Test Report Report No. : FG4N0543G

Conducted Spurious Emissions

NR SCS Bandwidth Freq . .
Band (kHz2) (MHz2) Arfcn (MHz) Modulation RB Result Verdict
DFT-s-OF DM
26 15 5 165300 826.5 il 1@0 see graph
26 15 5 165300 826.5 DFT-s-OFDM 1@0 seegraph  PASS
BPSK
DFT-s-OF DM
26 15 5 165300 826.5 e 1@0 see graph
26 15 5 165300 826.5 DFT-s-OFDM 1@0 seegraph  PASS
QPSK
DFT-s-OFDM
26 15 5 167300 836.5 BPSK 1@0 see graph -
26 15 5 167300 836.5 DFT-s-OFDM 1@0 seegraph  PASS
BPSK
DFT-s-OF DM
26 15 5 167300 836.5 QPSK 1@0 see graph -
26 15 5 167300 836.5 DFT-s-OFDM 1@0 seegraph  PASS
QPsK
DFT-s-OF DM
26 15 5 169300 846.5 sl 1@0 see graph
26 15 5 169300 846.5 DFT-s-OFDM 1@0 seegraph  PASS
BPSK
DFT-s-OFDM
26 15 5 169300 846.5 e 1@0 see graph
26 15 5 169300 846.5 DFT-s-OFDM 1@0 seegraph  PASS
QPSK
DFT-s-OFDM
26 15 10 165800 829.0 s 1@0 see graph
26 15 10 165800 829.0 DFT-s-OFDM 1@0 seegraph  PASS
BPSK
DFT-s-OF DM
26 15 10 165800 829.0 fyas 1@0 see graph
26 15 10 165800 829.0 DFT-s-OFDM 1@0 seegraph  PASS
QPSK
DFT-s-OFDM
26 15 10 167300 836.5 o 1@0 see graph
26 15 10 167300 836.5 DFT-s-OFDM 1@0 seegraph  PASS
BPSK
DFT-s-OF DM
26 15 10 167300 836.5 el 1@0 see graph
26 15 10 167300 836.5 DFT-s-OFDM 1@0 seegraph  PASS
QPSK
DFT-s-OFDM
26 15 10 168800 844.0 o 1@0 see graph
Sporton International Inc. (Kunshan) Page Number 1 Ad4-11of 24
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somon 5. FCC RF Test Report Report No. : FG4N0543G

26 15 10 168800 844.0 DFT-s-OFDM 1@0 seegraph  PASS
BPSK
DFT-s-OFDM
26 15 10 168800 844.0 sl 1@0 see graph
26 15 10 168800 844.0 DFT-s-OFDM 1@0 seegraph  PASS
QPSK
DFT-s-OFDM
26 15 20 166800 834.0 8 1@0 see graph
26 15 20 166800 834.0 DFT-s-OFDM 1@0 seegraph  PASS
BPSK
DFT-s-OFDM
26 15 20 166800 834.0 e 1@0 see graph
26 15 20 166800 834.0 DFT-s-OFDM 1@0 seegraph  PASS
QPSK
DFT-s-OFDM
26 15 20 167300 836.5 s 1@0 see graph
26 15 20 167300 836.5 plleaS 1@0 seegraph  PASS
DFT-s-OFDM
26 15 20 167300 836.5 s 1@0 see graph
26 15 20 167300 836.5 DFT-s-OFDM 1@0 seegraph  PASS
QPSK
DFT-s-OFDM
26 15 20 167800 839.0 e 1@0 see graph
26 15 20 167800 839.0 DFT-s-OFDM 1@0 seegraph  PASS
BPSK
DFT-s-OFDM
26 15 20 167800 839.0 o 1@0 see graph
26 15 20 167800 839.0 DFT-s-OFDM 1@0 seegraph  PASS
QPSK
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